



Pos	Part Number	Description	Additional Text	Quantity
1	58031002100	IGNITION SEM K11/60G-08 LEFT		1.00
2	58031002050	STATOR LOOSE "13"		1.00
3	58031002051	ROTOR LOOSE		1.00
5	0084050303	*CYLINDER SCREW DIN0084-M 5X30		3.00
6	0125050003	WASHER DIN0125-A 5,3		3.00
7	0500050083	SPECIAL SCREW DIN7500-M 5X 8		1.00
8	50031003000	RETAINING PLATE		1.00
9	0137050003	* SPRING WASHER DIN0137-B 5		1.00
10	58030002200	IGNITION COVER BLACK		1.00
11	0770020490	O-RING 126,72X1,78 B70		1.00
12	58031004000	RUBBER SLEEVE		1.00
13	58030002050	PLUG M18X1,5		1.00
14	0015060203	HH COLLAR SCREW M 6X20 WS=8		1.00

15	0125060003	WASHER DIN0125-A 6,4		4.00
16	0015060253	HH COLLAR SCREW M 6X25 WS=8		3.00
20	58031006000	* IGNITION COIL TM 14-05		1.00
21	0015060453	HH COLLAR SCREW M 6X45 WS=8	525 SMR	2.00
22	0125060003	WASHER DIN0125-A 6,4		2.00
23	0985060003	Self lock. nut DIN985-M6-A2		2.00
30*	58439093008	SPARK PLUG NGK DR8EA		1.00
31	58031010000	Spark plug connector		1.00

* = New part